
The Nottingham Trent University 
Library & Information Services

SHORT LOAN COLLECTION

Date Time Date Time

18 J U L ^ I^

>

Please return this item to the Issuing Library. 
Fines are payable for late return.

THIS ITEM MAY NOT BE RENEWED
Short Loan Coll May 1996

40 0693195 6



ProQuest Number: 10183537

All rights reserved

INFORMATION TO ALL USERS 
The quality of this reproduction is dependent upon the quality of the copy submitted.

In the unlikely event that the author did not send a com plete manuscript 
and there are missing pages, these will be noted. Also, if material had to be removed,

a note will indicate the deletion.

uest
ProQuest 10183537

Published by ProQuest LLC(2017). Copyright of the Dissertation is held by the Author.
[...]
agricultural wastewaters. There are two basic types of metals: those that are harmful 

to humans and other organisms in relatively small amounts or toxic metals—such 

as arsenic, barium, cadmium, chromium, lead, mercury, iron, aluminium, copper, 

zinc, and silver— and those that do not present health hazards or non-toxic metals, 

such as sodium and manganese. However, copper and zinc are synergetic and 

when both are present, even in small quantities, may be toxic to many biological 

species. Measurement of metals in water is usually made by atomic absorption 

spectrophotometry (Peavy et al., 1985).

Many organic materials are soluble in water. Most organics in natural water systems 

consist of the decay products of organic solids, while synthetic organics are usually 

the result of wastewater discharges or agricultural practices. Dissolved organics in 

water can be divided into two categories: biodegradable —such as starches, fats, 

proteins, alcohols, acids, aldehydes, and esters— and non-biodegradable, such as 

tannic and lignic acids, cellulose, phenols, some polysaccharides, and benzene. 

Biodegradable material consists of organics that can be utilized for food by naturally 

occurring microorganisms within a reasonable length of time. It is usually quantified

8



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Fiow Process

by the biological oxygen demand (BOD) test. Most natural water and municipal 

wastewaters will have a population of microorganisms that will consume the 

organics. In sterile waters, microorganisms must be added and the BOD of the 

material containing the organisms must be determined and subtracted from the total 

BOD of the mixture. The presence of toxic materials in the water will invalidate the 

BOD results. Non-biodegradable organics are those that are resistant to biological 

degradation. They can be measured by the chemical oxygen demand (COD) test or 

the total organic carbon (TOC) analysis. Both COD and TOC measure the 

biodegradable fraction of the organics, so the BOD result must be subtracted from 

the COD or TOC to quantify the non-biodegradable organics (Peavy etal., 1985).

1.1.3 BIOLOGICAL CHARACTERISTICS

Almost all organic wastes contain large numbers of microorganisms, sewage 

containing over 106 /ml, but the actual numbers present are not often determined. 

After conventional sewage treatment the effluent still contains large numbers of 

microorganisms as do many natural surface waters (Tebbutt, 1983). Based on their 

known tolerance for a given pollutant, certain organisms can be used as indicators 

of the presence of pollutants. Standards for microbiological quality are essentially 

based on the need to ensure that microorganisms indicative of pollution by human 

wastes are absent. Pathogens are those organisms not native to aquatic systems 

and that usually require an animal host for growth and reproduction. They are 

microorganisms capable of infecting, or of transmitting diseases to, humans. Many 

species of pathogens are able to survive in water and maintain their infectious 

capabilities for significant periods of time. These waterborne pathogens include 

species of bacteria (responsible for terrible diseases such as cholera and 

typhoid), viruses (they can cause poliomyelitis and infectious hepatitis), protozoa 

(giardiasis and other gastrointestinal disorders), and helminths (parasitic worms). 

Analysis of water for all the known pathogens would be a very time-consuming and 

expensive proposition. The purity of water is normally checked using indicator 

organisms. These organisms belong to the fecal coliform group and the most

9



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

important one is Escherichia coli. It is a non-pathogenic organism and is believed 

to have a longer survival time outside the animal body than do most pathogens. It 

is the usual practice in the European Union and the United States to use the total 

coliform group (those of both fecal and non-fecal origin) as indicators of the sanitary 

quality of drinking water, while the indicator of choice for wastewater effluents is the 

fecal coliform group. The membrane-filter technique gives a direct count of coliform 

bacteria. The results are reported in number of organisms per 100 mi of water 

—after having been incubated at the right temperature for 24 h (Peavy et al.} 1985).

1.1.4 TYPICAL CHARACTERISTICS

It is not really possible to give details of what might be termed normal characteristics 

for a particular sample. As a guide, however, Table 1.1 gives typical analyses for 

major pollutant of a raw domestic wastewater (Kiely, 1997). Table 1.2 gives analyses 

for various types of water source and Table 1.3 is representative for domestic 

sewage analyses before and after treatment (Tebbutt, 1983).

10



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Fiow Process

Table 1A Typical major pollutant characteristics of a raw domestic wastewater
Concentration by phase ( 225 l/h/d )

Parameter Type Parameter Total Load 
(kg/h/d)

Soluble
(mg/i)

Particulate
(mg/i)

Total
(mg/l)

Physical Suspended Solids

Volatile

Inert

Total

Dissolved Solids

Volatile

Inert

Total

Temperature

Colour

-80% 

-20% 

-0.07 kg/h/d

-40% 

-60% 

-0.10 kg/h/d

240

60

300

175

265

440

10-20°C

Fresh— grey 
Old— black

Chemical BOD8 -0.06 kg/h/d (30%) 65 (70%) 135 250

COD -0.11 kg/h/d 130 370 500

TOC 160

Total Nitrogen 0.01 kg/h/d 25 15 -40

Organic N 15

Free Ammonia 25

Nitrites 0

Nitrates 0

Totaf Phosphorus 0.002 kg/h/d 5 4 9

Organic 4

Inorganic 6

Alkalinity 100

Fats, Oils and Grease 100

Microbiological Total Coliforms 

Faecal Coliforms 

Total Viruses

100-1000 
million MPN/I

10-100 million 
MPN/i

1000-10000
infectious

units/l

After G. Kiely, 1997

11



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

Table 1.2 Characteristics of various water sources

Characteristic Source

figure Upland catchment Lowland river Chalk aquifer

pH (units) 6.0 7.5 7.2

Total solids (mg/l) 60 400 300

Conductivity (^S/cm) 45 700 600

Chloride (mg/l) 10 50 25

Alkalinity, total (mg/l) 20 175 110

Hardness, total (mg/l) 10 200 200

Colour (°H) 70 40 <5

Turbidity (NTU) 5 50 <5

Amm. -N (mg/l) 0.05 0.5 0.05

N 03 -N (mg/l) 0.1 2.0 0.5

DO (percent saturation) 100 75 2

BOD 2 4 2

22°C colonies/ml 100 30 000 10

37°C colonies/ml 10 5000 5

Coliform MPN/tOO ml 20 20 000 5

After T.H.Y. Tebbutt, 1983

Table 1.3 Typical sewage analyses

Characteristic

mg/l

Source

Crude Settled Final effluent

BOD 300 175 20

COD 700 400 90

TOC 200 90 30

SS 400 200 30

Amm.-N 40 40 5

n o 3 -n <1 <1 20

After T. H. Y. Tebbutt, 1983

12



X.

Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

1.2 GENERAL INTRODUCTION TO WATER TREATMENT PROCESSES

The objective of municipal water treatment is to provide a water supply —one that 

is chemically and microbiologically safe for human consumption. Quality 

requirements for industrial uses are often more rigid than for domestic supplies. 

Thus, additional treatment may be required by the industry (Hammer, 1986).

Contaminants may be present as floating or large suspended solids —such as 

leaves and branches—, small suspended and colloidal solids —clay and silt 

particles, microorganisms—, dissolved solids—alkalinity, hardness, organic acids— 

, dissolved gases—carbon dioxide, hydrogen sulphide— or immiscible liquids, such 

as oils and greases (Tebbutt, 1983).

Common water sources for municipal supplies are deep wells, shallow wells, rivers, 

natural lakes, and reservoirs. Underground water is normally cool, uncontaminated 

and presents a uniform quality that is easily processed for municipal use. Only 

chlorination is normally required in order to provide both disinfection and residual 

protection against potential contamination in the water distribution system. The usual 

process in surface-water treatment is chemical clarification by coagulation, 

flocculation, sedimentation and filtration, followed by a final disinfection (Hammer, 

1986).

There are three main classes of treatment processes:

•  Physical processes— screening, sedimentation, filtration, gas transfer.

•  Chemical processes— coagulation, flocculation, precipitation, ion exchange.

•  Biological processes— aerobic and anaerobic biological filtration and

activated sludge, etc.

Figure 1.1 shows typical operational ranges of various treatment processes. Flow 

diagram and typical design criteria for conventional water treatment plant are given 

in Figure 1.2 (Tebbutt, 1983).

13



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

Particle size in pm

10’6 10-4 J[ 0' z  10-2 10'1 1 10 102 103 o o Ol

True solutions C o l l o i d a l  
suspensions

S u s p e n d e d a n d  f l o a t i n g s o l i d s

Prarinitatjon........

..............................
E l e c t r o d i a l y s i s..——— -—.........—..
A d s o r p t i o n  *  .................
B i o I o g i c a

S c r e e n i n g  

S e d i m e n t a t i o n / F l o t a t i o n  

F i l t r a t i o n / M i c r o s t r a i n i n g  

C h e m i c a l  c o a g u l a t i o n

o x i d a t i o n

Fig 1.1 Applications of the main treatment processes, after T. H. Y. Tebbutt, 1983.

Coagulation Rapid filtration

Coagulant

R ivar supply To
3 0  m 3/m J d30 min6 0 s 3 0  min

Supply
Scresning Rapid mix

Reclaim ed w ater

<c
Sludge  
to disposal

Sludge thickening

Fig 1.2 Schematic pattern o f typical surface water treatment system, after T. H. Y.
Tebbutt, 1983.



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

1.2.1 PRELIMINARY TREATMENT PROCESSES

River water frequently contains suspended and floating debris varying in size from 

logs to small rags. These solids can clog and damage pumps or impede the 

hydraulic flow in open channels and pipes.

Screening is the first step in treating water containing large solids (Viessman, Jr. and 

Hammer, 1993). Thus, some form of protective boom or coarse screen with 

openings of about 75 mm is used to prevent large objects reaching the intake. The 

main screens are usually provided in the form of a mesh with openings of 5-20 mm 

and arranged as a continuous belt, a disc or a rotating drum through which the flow 

must pass (Tebbutt, 1983). If storage is not provided, fine screens are fitted after the 

coarse screens. If there is storage then fine screens are placed at the outlet of the 

storage tanks. Fine screens are typically mesh with openings about 6 mm diameter 

or square (Kiely, 1997).

Microstraining is employed for removal of algae and similar-size particles from 

waters of otherwise good quality. It has also applications in wastewater treatment 

as a final tertiary stage to produce a high-quality sewage effluent. Because of the 

small mesh apertures (20-60 pm), clogging occurs rapidly so that the drum is rotated 

at a peripheral speed of about 0.5 m/s and the mesh continually washed clean by 

high-pressure sprays. Straining rates in normal usage are 750-2500 m3/m2d 

(Tebbutt, 1983).

Aeration is the supply of oxygen from the atmosphere to water to effect beneficial 

changes in the quality of the water. It is a common treatment process for 

groundwater and less common for surface waters. It usually is a simple mechanical 

process of spraying water into the air and allowing it to fall over a series of 

cascades. Aeration is used to release excess H2S gas —which may cause 

undesirable tastes and odours—,and C02 — corrosive effect on concrete 

materials— and also to increase the 0 2 content of water in order to improve its

15



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

physical characteristics and to remove the presence of iron and manganese (Kiely, 

1997).

1.2.2 COAGULATION — FLOCCULATION

Raw water, after screening, has impurities in suspension and solution. Particulate 

matter in suspension has a particle size range of 10'7 to 10~1 mm. Inorganic clay 

colloids range in size from 10'6 to 10"3 mm and form the dominant component of 

particulates in suspension. The minor component is that of organic colloids or 

microorganisms. Because of the very small size, the suspended matter has 

negligible settling velocity, whether it is organic or inorganic (Kiely, 1997). Their 

removal can be achieved by promoting agglomeration of such particles by 

flocculation with or without the use of a coagulant followed by sedimentation or 

flotation.

Inorganic material is usually easier to remove and the efficiency of removal can be 

measured without much difficulty using conventional laboratory analytical techniques 

and equipment. For example, inorganic matter in suspension can be measured 

before and after chemical treatment using parameters of turbidity and suspended 

solids, and metals such as iron, aluminium, zinc and lead can all be measured 

quickly using spectophotometric techniques. The more usual type of inorganic 

material encountered in water treatment settles easily, especially when it is of 

particulate size; when plain settling is used one or two hours retention will generally 

remove at least 40 to 50 % of particulate matter, and treatment with a coagulant 

such as aluminium sulphate or an iron salt will remove at least 99 % of the 

remainder (Twort etal., 1994).

The coagulation process normally utilizes what is known as a chemical coagulant 

(aluminium or iron salt) which reacts with alkalinity in the water to produce an 

insoluble metal hydroxide floe which incorporates the colloidal particles. This fine 

precipitate is then flocculated to produce settleable solids. Before flocculation can

16



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

take place it is essential to disperse the coagulant, usually required in doses of 30- 

100 mg/l, throughout the body of water. This is carried out in a rapid mixing chamber 

(normally between 30-120 s) with a high-speed turbine or by adding the coagulant 

at a point of hydraulic turbulence, e.g. at a hydraulic jump in a measuring flume 

(Tebbutt, 1983). Most common is mechanical mixing using a vertical-shaft impeller 

in a tank with stator baffles. The turbulent flow pattern in mixing is a function of the 

tank size and shape, number, shape and size of impellers, kind of location of stator 

baffles, water temperature and power input (Viessman, Jr. and Hammer, 1993).

The complexity of the coagulation process is evident as all the following factors 

affect it in diverse ways:

•  coagulant dosage

•  pH

•  colloid concentration —often measured by turbidity

•  TOC and COD or colour

•  anions and cations in solution

•  mixing effects

•  electrophoretic mobility or zeta potential

•  temperature

The optimum dosages of coagulants for a specific water are easily and effectively 

determined using the simple ja r test, which simulates the processes of coagulation, 

flocculation and sedimentation in a laboratory batch test. The jar test may be used 

for the following:

•  coagulant selection

•  optimum dosage selection, which corresponds to the lowest residual turbidity

measured after the jar test has been performed

•  coagulant aid selection

•  determination of optimum pH

•  determination of point of addition of pH adjustment chemicals and coagulant

aids

17



Chapter One— introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

optimisation of mixing energy and time for rapid mixing and slow mixing 

determination of dilution of coagulant and other similar measurement

In addition to residual turbidity in jar tests other parameters such as zeta potential, 
[...]
entering the sewers. The degree of treatment required is determined by the 

beneficial uses of the receiving stream or lake, such as water supply or recreation.

An industry has three possibilities for disposal of process wastewaters:

•  separate treatment in an industrial waste treatment plant prior to discharge 

to a watercourse

•  complete treatment of industrial wastewaters in a municipal treatment plant

•  pretreatment at the industrial site prior to discharge in the municipal 

sewerage system

Wastewaters from households, industries and combined sewers are collected and 

transported to the treatment plant with the effluent commonly disposed of by dilution 

in rivers, lakes or estuaries. Other means of disposal include irrigation, evaporation 

from lagoons and submarine outfalls extending into the sea (Viessman, Jr. and 

Hammer, 1993).

Conventional wastewater treatment is a combination of physical and biological 

processes designed to remove organic matter from solution. The overall process can 

be viewed as thickening; pollutants removed from solution are concentrated in a 

small volume convenient for ultimate disposal (Figure 1.3).

24



Chapter One— introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

The daily contribution of raw domestic wastewater is about 200-250 l/person with 

a total solids content of less than 0.1 per cent, 240 mg/l SS and 200 mg/l BOD. 

Liquid waste sludge withdrawn from primary and secondary processing amounts to 

approximately 2 l/person with a solids content of 5 percent by weight. This can be 

further concentrated to a handleable material by mechanical dewatering; the 

extracted water is returned for reprocessing. Cake from dewatering amounts to 

about 0.25 l/person with a 30 percent solids concentration. Ultimate disposal of 

dewatered solids may be landfill, incineration or land application if biologically 

stabilized.

Referring to Table 1.3, 50 percent of total volatile solids, 60 percent of total nitrogen 

and 70 percent of total phosphorus remain in the effluent after secondary biological 

treatment. Advanced wastewater treatment processes are needed to remove these 

refractory contaminants (Hammer, 1986).

Wastewater treatment processes can be summarized as follows:

•  Preliminary Processes —include screening to remove large solids, grit 

removal to protect mechanical equipment against abrasive wear, flow 

measuring and pumping to lift the wastewater above ground.

•  Primary Treatment —settleable organic matter ( amounting to 30 to 50 

percent of SS ) and floatable materials removal.

•  Secondary Treatment—aeration in open basins with return biological solids, 

or fixed-media filters, followed by final settling.

•  Tertiary or Advanced Treatment —removal of refractory pollutants such as 

phosphorus or nitrogen by activated carbon filtration or biological nitrification 

and denitrification.

25



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

Table 1.3 Approximate composition of average domestic wastewater*

Parameter Raw After

Settling

Biologically

Treated

Total Solids 800 680 530

Total Volatile Solids 440 340 220

Suspended Solids 240 120 30

Volatile Suspended Solids 180 100 20

Biochemical Oxygen Demand 200 130 30

Inorganic Nitrogen as N 15 15 24

Total Nitrogen as N 35 30 26

Soluble Phosphorus as P 7 7 7

Total Phosphorus as P 10 9 8
( * )  Expressed in mg/l and based on 450 l/person • day. A fter M. J. Hammer, 1986.

1.3.1 PRELIMINARY TREATMENT PROCESSES

By definition, preliminary treatment is the process or processes that prepare a 

wastewater to a condition that it can be further treated in conventional primary and 

secondary treatment processes. In municipal wastewater it means the removal of 

floating debris and grit and the removal of oily scums. These pollutants would inhibit 

the biological process and possibly damage mechanical equipment. Ideal influent 

parameters for municipal activated sludge, the principal biological treatment 

processes are in the range 100 to 400 mg/l BOD and SS (Kiely, 1997).

The following preliminary processes are used in municipal wastewater treatment:

•  coarse screening (barracks)

•  medium screening

•  flow measuring

26



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

•  equalization (flow, organics, nutrients and pH balancing)

•  pumping

•  grit removal

•  pre-aeration

Although not common in pretreatment, flotation, flocculation and chemical treatment 

are sometimes dictated by the industrial pollutants in the municipal wastewater. 

Flotation is used to remove fine suspensions, grease and fats, and is performed 

either in a separate unit or in a pre-aeration tank also used for grit removal. If 

adequate pretreatment is provided by petroleum industries and meat-processing 

plants, flotation units are not required at a municipal facility. Flocculation, with or 

without chemical additions, may be practised on high-strength municipal 

wastewaters to provide increased primary removal and prevent excessive loads on 

the secondary treatment processes. Chlorination of raw wastewater is sometimes 

used for odour control and to improve settling characteristics of the wastes 

(Viessman, Jr. and Hammer, 1993).

RecirculationInfluent

To
Tertiary
Treatment

Biological
Aeration

Primary
Settling

Secondary
Settling

Preliminary
Treatment

Sludge Thickening 
and Disposal

Schematic diagram o f conventional wastewater treatment, after W. Viessman, Jr.Fig 1.3
and Hammer, 1993.

27



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

1.3.2 PRIMARY TREATMENT

Primary treatment is often called clarification, sedimentation or settling. This is the 

unit processes where the wastewater is allowed to settle for a period of about two 

hours in a settling tank and so produce a somewhat clarified liquid effluent in one 

stream and a liquid-solid sludge —primary sludge— in a second stream. The 

objective is to produce a liquid effluent of suitably improved quality for the next 

treatment stage and to achieve a solids separation resulting in a primary sludge that 

can be conveniently treated and disposed of (Kiely, 1997).

Clarification is performed in rectangular, square or circular basins where the 

wastewater is held quiescent to permit particulate solids to settle out of suspension 

(Hammer, 1986). These primary clarifiers are usually designed to remove particles 

with settling rates of 0.3 to 0.7 mm/s. Plants operated within that design range 

normally provide suspended solids (SS) removals from 30 to 60 percent, depending 

in part on the original concentration and the age of the sewage. Since the solids are 

largely organic, their removal also results in a reduction in biological oxygen demand 

(BOD). Retention times in primary clarifiers are generally short, from 1 to 2 h at peak 

flow. Combining this criterion with a surface overflow rate of 0.3 to 0.7 mm/s yields 

a depth of 1 to 5 m. Recent research indicates that great depth in primary clarifiers 

is not helpful and that shallower basins function best, subject to limitations imposed 

by.the need to install mechanical equipment for sludge removal (Me Ghee, 1991).

The addition of coagulant chemicals (iron salts, lime, alum) before primary 

sedimentation promotes flocculation of fine suspended matter into more readily 

settleable floes. This increases the efficiency very substantially of SS and BOD 

removal rates, over a surface overflow rate range of 20 to 80 m3/m2day (Heinke and 

Tay, 1980). A disadvantage of chemical coagulants is an increase in primary sludge 

which is a chemical-type sludge quite different to the biological sludge, from primary

28



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

sedimentation. The mechanism of chemically enhanced primary sedimentation is to 

use an aeration tank prior to the settling tank. The chemicals are flash-mixed with 

the flow and added to the aeration tank (Kiely, 1997). If their dosage is sufficiently 

large, significant quantities of phosphorus may also be precipitated (Me Ghee, 

1991).

1.3.3 SECONDARY TREATMENT

The effluent from primary treatment still contains 40 to 50 percent of the original SS 

and virtually all of the original dissolved organics and inorganics. This organic 

removal, referred to as secondary treatment, may consist of chemical-physical 

processes or biological processes. Combinations of chemical-physical operations 

such as coagulation, microscreening, filtration, chemical oxidation, carbon 

adsorption and other processes can be used to remove the solids and reduce the 

BOD to meet the minimum European Union standards for discharge. Biological 

processes are used in practically all municipal wastewater-treatment systems where 

secondary treatment is employed (Peavy at al., 1985).

Biological treatment consists of application of a controlled natural process in which 

microorganisms remove soluble and colloidal organic material from the waste and 

are, in turn, removed themselves (Me Ghee, 1991). This is achieved by using 

activated-sludge processes, trickling filters or rotating biological contactors.

In the activated-sludge method wastewater is fed continuously into an aerated tank, 

where microorganisms consume the organics. The resulting microbial floe —or 

activated sludge— is settled from the aerated mixed liquor under quiescent 

conditions in a final clarifier (solid-liquid separator) and returned to the aeration tank 

or biological reactor (Figure 1.4). The plant effluent is dear supernatant from 

secondary settling. Advantages of liquid aeration are high-BOD removals, ability to 

treat high-strength wastewater and adaptability for future use in plant conversion to 

advanced treatment.

29



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

Trickling filters and rotating biological contactors have media to support microbial 

films. These slime growths extract organics from the wastewater as it trickles over 

the surfaces. Oxygen is supplied from air moving through voids in the media. 

Excessive biological growth washes out and is collected in the secondary clarifier 

(Viessman, Jr. and Hammer, 1993). in northern climates fibre-glass covers have 

been employed to prevent ice formation since efficiency in high-rate filters is 

reduced by approximately 30 percent per 10°C, and freezing may cause partial 

plugging of the filter medium and overloading of the remaining open area.

Clarifiers following ordinary trickling filters are designed to remove relatively large 

particles of sloughed bacterial slime or humus. Surface overflow rates are 25 to 35 

m/day at average flow and should not exceed 50 m/day at peak flow. Weir loading 

rates and retention times are similar to those used in primary clarifiers (Me Ghee, 

1991).

From Wastewater 
Primary
Settling ,n1iuent

Aeration Tank 
( Biological Reactor )

Secondary Clarifier 
( Solid-Liquid Separator)

t

o b

Returned Activated Sludge

Effluent

Waste
Activated
Sludge

Fig 1.4 Typical layout o f activated sludge system, a fte r G. Kiely, 1997.

30



Chapter One-— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

1.3.4 TERTIARY TREATMENT

Tertiary treatment refers to methods and processes that remove more contaminants 

from wastewater than are usually taken out by conventional techniques. Several of 

these pollutants not removed by secondary biological methods can adversely affect 

aquatic life in streams, accelerate eutrophication of lakes, hinder use of surface 

waters for municipal supplies, and restrict direct reuse of wastewater for irrigation, 

groundwater recharge or other beneficial applications (Viessman and Hammer, 1993).

Secondary treatment achieves effluent standards with BOD values around 20 mg/l 

SS concentrations around 30 mg/l, 300 mg/l of total solids, 200 mg/l of volatile 

solids, 20 mg/l of nitrogen and 7 mg/l of phosphorus. Treated water may also contain 

traces of organic chemicals, heavy metals, excreted pathogens and other 

contaminants (Viessman Jr. and Hammer, 1993). Effluent polishing is the term used 

to improve effluent quality for SS/BOD from 30:20 to, say, 10:10 (Kiely, 1997). This 

additional treatment often involves the removal of nitrogen and phosphorus 

compounds, plant nutrients associated with eutrophication. Further treatment may 

be required to remove additional SS, dissolved inorganic salts and refractory 

organics (Peavy e ta i, 1985).

For effluent polishing and toxics removal the more readily available processes are:

•  Granular media filtration —rapid filtration or slow filtration

•  Micro-straining

•  Activated carbon adsorption

•  Upward-flow clarifier

•  Land irrigation on grass plots

•  Lagoons

•  Chemical treatment —for pH correction, precipitation of phosphorus and

enhancement of sedimentation

•  Ammonia removal by air stripping, or biological nitrification-denitrification

•  Chlorination

31



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

The most common tertiary treatment processes are filtration, phosphorus 

precipitation and biological nitrification-denitrification. But the method which finds 

most application in large works is that of rapid gravity filtration (Tebbutt, 1983). 

Filtration of wastewater is most commonly used for the removal of residual biological 

floe in settled effluents from secondary treatment before discharge to the receiving 

waters —i.e. when the effluent SS must be <10 mg/l (Kiely, 1997). Filtration is also 

used to remove residual precipitates from the metal salt or lime precipitation of 

phosphates and is used as a pretreatment operation before treated wastewater is 

discharged to activated-carbon columns. In reuse applications, filtration of treated 

wastewater is required for application to food crops, park and playground irrigation, 

and body-contact recreational impoundments (Tchobanoglous eta!., 1991).

The majority of phosphorus in wastewater is soluble, therefore phosphorus is only 

sparingly removed by plain sedimentation. Secondary biological treatment removes 

phosphorus by biological uptake. As a result, in Table 1.3, the total phosphorus of 

10 mg/l in the raw water is reduced to 8 mg/l in the biologically treated effluent. 

Chemical precipitation using aluminum or iron coagulant or lime is common and 

effective in phosphate removal. The treatment scheme includes mixing, 

sedimentation and filtration. Recarbonation is required prior to filtration for 

stabilization of the wastewater. This tertiary lime treatment also precipitates heavy 

metals, removes some dissolved organic compounds and provides disinfection 

(Hammer, 1986).

Nitrogen is usually removed from wastewater by biological nitrification and 

denitrification and, when preceded by secondary treatment, over 90 percent removal 

of total nitrogen is achieved. Nitrification involves the oxidation of ammonia to nitrate, 

with nitrite as an intermediate. The reactions are carried out by the bacteria 

Nitrosomonas and Nitrobacter. Denitrification involves the conversion of nitrate to 

nitrogen gas and a number of facultative heterotrophs use nitrate instead of oxygen 

as the final electron acceptor during the breakdown of organic matter under anoxic 

conditions. Because nitrified effluent contains little carbon, a carbon source is

32



Chapter One— Introduction
Rapid Filtration By A Multi-Compartment Up-Flow And Down-Flow Process

normally added. This is frequently methanol because it is almost completely 

oxidised, thus producing less sludge for disposal (Mason, 1991).

1.4 FLOW THROUGH POROUS MEDIA IN DEPTH

The objective of this section is to review the basic principles determining the removal 